- -
,’oﬁ"\ ‘ l/
w@&RLD. Residential 28 OWer |
WA ® ‘
’ » I ‘ §J
_ . B /
i ' -

Worldlawn Power Equipinent, Inc.
422 Turnbull Canyon Road City of "Industry CA 91744
~ Toll Free Number: 1-866-9-Mowers (1-866-966-9377)



CONTENT

LDl et e 1

1Y (0100 W G115 111 ) A P 2
Caster Assembly eteeeesereresreriennnnienaereennnnsetnenaeeaneuaasssssiabenis 3
CUttEr DECK . .viiniiitiitii e e 4-5
Engine Frame Assembly ........cc.ooeviiiiiiiiiiiiiiiiiiiiiiia 6-7
TransfnissionAssembly..........................................................,.. 8-9
Handle Bar & Console .......cocvivuiiiineieiiiiiiiiiiiiiiiiiiiineinee e, 10-11
Drive wheel ASSembIY .....c.oiiiiiiiiiiiiiiiiieiiiiii i 12
Wiring Harness............ eaeaiesseenentutesnnceratannantieiasanoetsaonsnsasasstnsy 13

Form No. 33113-200507



Label

p
KEEP HANDS and FEET AWAY hoss | Ty
i
7\
i € WE&RLD. =
Worldlawn Power Equipment
_ . '
111 v | 348

1

P ~ [ACAUTION

.
DRIVE WHEEL DRIVE WHEEL

s
G

TO REDUCE THE RISK OF INJURY
LOCK N DO NOT OPERATE MOWER UNLESS
THIS GUARD IS IN ITS PROPER PLACE

WORLDLAWN POWER EQUIPMENT, INC.

D MODEL SERIAL c
wy280085 | NN P I

=b [=b

RELEASE RELEASE MADE IN CHINA
J . ¥ | |
— — 197
346 349 110

-

- N
A WARNING ||

AVOID SERIOUS INJURY OR DEATH
* READ THE OPERATOR'S MANUAL
* GO ACROSS SLOPES, NOT UP AND DOWN.
+ DO NOT MOW WHEN CHILDREN OR OTHERS ARE AROUND.
* LOOK DOWN AND BEHIND BEFORE AND WHILE MOVING

™
O
1.5"
O BACKWARDS,
®

WORLDLAWN

* REMOVE OBJECTS THAT COULD BE THROWN BY THE BLADE. z [}
* KEEP SAFETY DEVICES (GUARDS, SHIELDS, SWITCHES, )
ETC.) IN PLACE AND WORKING, - 198

.25“

3 il
[ ACAUTION ) -
(7 3)
AWARNING A WARNING ) -/
0BJECTS MAY BE MAXIMUM SAFE Be sure the both blades must be perpendiculor to each other
THROWN FROM OPERATING ANGLE while instolling ,otherwise could result in serious mower damage.
MOWER 15 15"
eBeafore mowling, % @Excesding muxinum safe
- clear lawn of opataling angle may cavss /
all debrls. tipping of loss of foollng. 1 12
N @ Do not mow on wal slopes. - -
® Mow acrous slopes, notup 1 ’
and down, J
Lo - _/
\

195 109



Mower Assembly

* Description
Drive Wheel Assembly
Engine Frame Assembly
Counter Weight .

Handle Bar & coﬁso]e
Grass Catcher

Engine




ik
W&

LD@ | Caster Assembly

Ref# ~ Part ‘ Description Qty.

‘15 | 2801001 Caster Yoke a : 1
16 | B97.1-8 Flat Washer 8mm 5
17 B6'1 82-8 | Nylon Insert Locknut M8mm 1
18 | 2801002 Caster Wheel - 1
19 2801003 Spanner 1
20 2801004 Hex Hd. Boft M8 X95mm 1
21 | B97.1-16 Flat Washer 16mm 2
- 22 B896-12 Snap Ring 12mm v 1
23 B5783-816 Hex Hd Bolt M8 X 16mm 4
24 2801011 Inner tube 1
25 2801012 Tyre 7" *2.5" 1
26 2801013 Rim 1
27 B6170-8 Nut M8mm 4
28 B93-8 7 Split Lock Washer 8mm 4
29 2801014 Rim 1




Cutter Deck

é‘\SS
=0 w79

i\gs

~97

W&

RLD.




Cutter Deck

Ref# Part# Description Qt}\ Ref# Part# Description ny.
17 | B6182-8 Nylbn Insert Locknut M8mm 14 \\ 75 | 2802130 -~ Idler Pulley Assembly 1
16 | B97.1-8 Flat Washer 8mm 11 Ne76 | 2802088 "'-‘? Idler Spring : (;I 1
40 | 2802084 - Shoulder Bolt 1 77 | 2802010 - Synchronous Belt 1
41 | 2802009 - Compression Spring 1 78 | 2802060 - Mower Deck 1
42 | 2802083, . Connecting Rod 1 79 | 3302058 - Spacer 10mm 2
43 | B5783-835 . | Hex Hd Bolt M8 X35mm 1 80 | B893.2-47- Snap Ring 47mm 1
44 | 2802194 - Oilite Bronze Bushing 8.05 X 11.9X9.5mm 1 81 | B276-6303RS- | Bearing 6303-2RS - 1
45 | 2802163 - Connecting Rod Arm 1 82 | 2802070 - Idler Pulley 1
46 | SIBJK 8T - Rod End Bearing 1 83 | 2802061 - Spacer ) 1
47 §§96-9 ) Snap Rin':g 9mm 1 84 | B12-1045 - Cup Hd. Square Neck M10X45mm | 1
48 | 2802086 " Spacer 1 <4< 85 | 2802005 - Right Spindle Assembly 1
49 | B2685-121618 | Oilite Bronze Bushing 12X 16 X 18mm 1 86 | B1096-614 - Square Key 6 X 14mm - 2
50 | B6182-12- Nylon Insert Locknut M12mm 2 87 | 2802047+« Left Blade Spindle 1

.51 3302009 * Spacer 2 88 | B893.2-52 " ° | Snap Ring 52mm 2
52 | 2802002 - Blade Pulley 1 89 [ B276-6205RS | Bearing 6205-2RS 4
53 | 2802011° Synchronous Sprocket 2 90 | 2802166 - Spindle Housing 2
54 | 2802131 Spacer 4 91 | 2802049 - Right Blade Spindle 1
55 | 2802089 ° Bearing Cover 2 92 | B6182-5-~, Nylon Insert Locknut MSmm 2
56 | B1096-822- Square Key 8 X22mm 3 93 [ B97.1-5 . Flat Washer Smm 2
57 | 2802004 - Left Spindle Assembly 1 94 | 2802121 Brake Pad 1
58 | 2802018 .« Blade Coupling 2 95 | B819-525 . Phillips Hd. Screw M5 X 25mm ’ 2
59 | 2802016 Blade 2 96 | B276-6203RS | Bearing 6203-2RS 2
60 | 3302008 “ Washer 2 97 | 2802080" Idler Pulley 1
61 2802017, Left Blade Bolt 1 98 B5787-855" Hex Flange Bolt M8 X 55mm 1
62 | 2802019 * Right Blade Bolt 1 99 | B2685-162025 | Oilite Bronze Bushing 16X20X 25mm 2
63 | 2802040. Mulching Shield-Optional 1 [T 100 7 2802139° Spacer 1
64 | 2802008 . Hex Hd Bolt 1 101 | 2802190 Blade Brake Arm 1
65 | 2802090« Discharge Chute 1 102 | B5782-1070 Hex Hd. Bolt M10 X 70mm 1
66 | B6182-10- | Nylon Insert Lockaut M10mm 3 103 | 2802160 Idler Arm 1
67 | B97.1-10" | Fiat Washer 10mm N X 104 | 2802143 Spacer 1
68 | 3303004- Blade Brake Spring 1 ) '105 | B893.1-35 Snap Ring 35mm 1
69 | 3302095 - Spacer ) 106 | B276-6202RS Bearing 6202-2RS 1
22 | B896-12. Snap Ring 12mm 2 | \107 | 2802142 Idler Pulley 1
70 | 2802081 © Blade Brake Arm Assembly 1 |a[>108 | 2800006 Spacer 1
71 | B5787-825. Hex Flange Bolt M8 X 25mm 10 109 | 8070 Decal, Caution 1
72 | 2802015 Torsion Spring 1 110 | 8045 Decal, Caution 1
73 B6182-6" Nylon Insert Locknut M6mm 8 111 | 8007 Decal, Danger 2
74 | 2802014 Belt Guide 4 112 | 8048 Decal, Height Adjusting 4




Ll

~._ 891

.

oot w)
ﬁ/x v@//: Hdm%///. o

Engine Frame Assembly




]
oS8

[/
k

v
ik

5

/]

%

s

Engine Frame Assembly

RLD.

. 1 1oAY eIg YOI .TI0€08T | 9vI
1 aed Sunsnfpy 1Sy 0008z | 1L T Suiysng UOAN IFIE0EE | S
4 mag Sunsnfpy Suudg £/0008Z | OLI € URUGIA 00T HasU] WOJAN 8-7819d | LI
T. Suudg 880708 | 9L 1z UG 19GSeM 18] g-1L6d | 91
4 3pmD ¥og §00008Z | 691 I IoUSEM 9ABM 190908T | 1
14 WOz HOd "PH XoH 029-€3L59 | 891 1 WIy J0Ald YIS LOOE0ST | €¥1
1 a1eld [9POIN ‘3981 b0 | L6 14 unug g 10 ‘PH XoH 918-€8.59 | €T 1 Sumysng uolAN €20€0€E | THL
T oD ‘eoaq sv08 | 961 4 Isoedg 600008 | L9 1 Jeys [0QuoD §50908Z | 1t1
I Sururepm ‘reseq L108 | 6l v Surysng szuoig IO £60008z | 991 1 “HT ‘W9 Suiresg pug poy IZ0€0EE | OFI
I [9POI ‘Te92Q LY08 | ¥61 4 prEno 3°g 910008 | 91 1 “H'T ‘W9 N X3 79-7L199 | 6€l
4 unug SumLy asearn 9-cs11d | €61 12 w08 X SN HOF PH XOH 088-28L59 | #91 1 Mang Sunsnfpy Yrgg 900€08T | 8¢€1
T WG I9YSEA }0O'] O], [BWAII] 9-7198e | T61 14 1o0edg 900008 | 801 1 UG N XOH 9TLISE | LET
T unug Iaysep 3007 s 9-¢6d | 161 T 2432]§ 19]p] -TE0008T | €91 I w9 Suuesg pug poy 800€0€€ | 9€1
T UG N 9-0L199 | 061 I - HY ‘1vjoerag 10[p] 170008 | 91 I unuQ| I9Ysep el o1-1L6d | L9
1 Soef-( SS0E08T | 681 8 Iog LE1-9SZSX | 191 1 RO A JAj0 ] 1esu] UOAN 01-2819€ | 99
z Mesaag .LS0£08T | 881 4 120edg . £0008T | 091 1 Tono] 23e3ug 2ALQ 600£08T | SE1
14 JuswIp[op Uld-f 120008T | 18L.. 4 aAL(T [334M %3]INg 19]p] ¥£0008T | 65T I Surgsng uolAN LEOEOEE | PEL
4 Buudg worssaxdwo) - 620008C mﬁw&w\w 4 S¥c-coc9 Suread | S¥C079-9Lzd | 901 1 Jaeds 910€08T | €€1
I 1240 3jog -100008T | S81 T g 1aysep 3007 mds .8€6d | 8¢ I UGS X 0T IOE PH XoH Ss01-z8Lsd | | TEL
4 qouyy N061Z0EE | ¥81 4 wuQg X SINOE PH X°H 0s8-€8L59 | 8S1 I JuSUIP[aM Surer] swSug -600€08Z | I€1
I AqUISSSY UOISSIISTRL], . 000v08T | €81 4 1oAT eIg 810008C | LST 44 g 19YSEM JeL] ‘9-1'L68 | OFl
T 3¢ SAU( UOISSTUSTRL], #10008T | 781 T [oAIMS o3eld 020008C | 95T I TaAo] axeIg YT 800€08Z | 6T
I Isoedg -100L0€€ | 181 T Sundg wogssarduio) L10008Z | SST 1 PloWS ooy ¥10£08C | 8Tl
I AKo[Ing AL UOISSTUISTRL], 100L08T | 081 I W)y, N 390N arenbg pH dnd ~op8-7ig | ¥SI 4 apmo Jjog “L10€08T | LTI
I Koy oxenbg .TO0LOEE | 6LI I Iaoedg .010€08Z | €SI 8 UGN JNDOT HOST] UOIAN. ‘o-7819d | €L
I Yod 2AL( dpelg -S10008T | 8LI I A3|[ng I9[P] FAL(T UOISSTUISTRI], 110€08T | TSI 14 gy X I IO 28uE[ XoH 0v8-L8LSE | 9TI
1 Ka)Ing oAuq smSug « T00L0ST | LLI I SUz-€009 Sureag | SYE009-9LTA | IST ¥ gz X 8IN 3o 8wl XoH 078-L8LSd | STl
1 Iaoedg “ $00LOEE | OLI 13 unuge Sury deug Se-1'g684 | SOT 1 aurely J9Ure) Yo TO0E08T | ¥TI
unuz | 104sepm Yoo ds ' zi-g6d | SLI 1 Iaoedg 8I0€0EE | 0ST o1 wng| X 9N 3[od PH XoH 919-¢8L5d | €21
1 #/1-1xINN0Z-91/L Y09 PH X°H . S00L0EE | LI ¥ g Sury deug 99684 | 6v1 1 swrex] JoLreD) 1Y8RY €00€08C | TTl
I H'T 9evjorag 19[p] *1€0008T | €LI 4 unug Sury deus .8-968€ | 8¥1 ¥ Surysng szuoig MO 100€082Z | 121
1 aje[d Sunsnfpy  goT ¥¥0008T | TLL T pueg ayelg . zo00g0sE | Lyl I JUSWIP[OA, WOSTEL], $00€08T | 0TI
K10 uondusssq #ed #3199 EiSTo) uonduoseq #red #3909 10 uonduoseq #Ied #399




Transmission Assembly

T~

238
P Se—937

= /@} -—232

Z5o).—
S =

| 219
—
7
191/ a /220



W@RLD.

Transmission Assembly

Ref# Part# Description Qty. Ref # Part# Description Qty.
210 | 3304019 Bearing Cover-Output 2 243 | 3304041 Taper Ring Gear 1
211 | 3304020 Seal Ring 2 244 | B308-5/16 Detent Steel Ball 5/16 Dia. 1
212 | B9877.1-204010 | Oil Seal FB 20X40X 10B ) 245 | 3304005 Detent Spring 1
213 | B276-6204 Bearing 6204 2 246 | 2804012 Roller 2
214 | 2804019 Shift Spacer 1 247 | 2804006 Spur Gear; CounterShaft 3rd 1
215 | 2804016 Shift Key 2 248 | 2804002 Countershaft 1
216 | 2804008 Output Shift 1 249 | 2804013 Shift Rod & Fork 1
191 | B93-6 Split Lock Washer 6mm 8 250 | 3304001U Transmission Case-Bottom 1
217 | 3300187 Socket Hd. Cap Screw 1/4-20 5 251 | 3304007 Oil Drain Plug 1

X3/4 16 | B97.1-8 Flat Washer 8mm 6
218 | 2804025 Shift Arm 1 Internal Teeth Lock Washer
219 | 3304014 Spacer 2 252 | BEGL1-S Smm 6
220 | 3300198 Hex Hd. Bolt 1/4-20X3/4 2 253 | 3300106 Hex Hd. Bolt 5/16-18X3/4 6
221 | 3300114 Nylon Insert Locknut 10-24 1 254 | 3304031U Input Pinion Shaft (with gear) 1
222 | 3304009 Filler/Breather Plug 1 255 | 3300161 Bearing 6203 2
223 | 3304008 Seal Ring 1 256 | 3304032 Spacer 1

- Socket Hd. Cap Screw 1/4-20 257 | 3300145 | Snap Ring 17mm 1

224 | 3300188 2

X1-5/8 258 | B9877.1-173510 | Oil Seal FB 17X35X10B 1
225 | 2804004 Transmission Case-Top 1 259 | 3304011 Input Shaft Seal Ring 1
226 | B117-416 Taper Pin 4 X 16mm 2 260 | 3304012 Input Shaft Bearing Cover 1
227 '| 3304053 Washer 2 261 | 3304013 Transmission Input Pulley 1
228 | 2804007 Spur Gear; Output Shaft 2nd 1 Wheel Drive Belt (BANbO :
229 | 2804017 Spur Gear, Output Shaft 3rd - 1 262 | 2800004 A34" ) 2
230 | 2804003 Spacer L1 22 | B896-12 Snap Ring 12mm 2
231 | 3304054 Spacer 1 263 | 2800010 Transmission Output Pulley 2
232 | 3300124 Phillips Hd. Screw 10-24X1/2 | 20 264 | 2800013 Spacer h 2
233 | 3304015 . Bearing Cover-Countershaft 2 Jackshaft Bearing Jackshaft
234 | 3304016 Seal Ring 2 265 . 28009 ! 1 Flange 2
235 | B276-6202 Bearing 6202 - 1 266 99502H Bearing 99502H-2RS 2
236 | 2804001 Spacer 2 267 | B1096-5522 Square Key 5X5X22 2
237 | B1096-514 Square Key 5 X 14mm -3 268 | 2800012 Jackshaft 2 -
238 | B1096-516 Square Key 5 X 16mm 1 269 | 2800008 Coupling 2
239 | 2804005 Spur Gear, CounterShaft 2nd 1 73 | B6182-6 Nylon' Insert Locknut M6mm 4
240 | 2804020 Spur Gear, CounterShaft 1st 1 130 | B97.1-6 Flat Washer 6mm 4
241 | 2804009 Spur Gear, Output Shaft 1st 1 123 | B5783-616. Hex Hd. Bolt M6 X 16mm 4
242 | 3304042 Spacer 1




Handle Bar & Console

308
/30‘ 302 })3 /aos 793 O‘/m 161 16 /m
. l h / 130 ﬁ’/ 0 \ \'%
%~\‘\ v@\%\ '?/ ‘&/ ‘l‘_ N
C RS 7
/..» \338 '/‘) 0. -

o

10



W

Handle Bar & Console

RLD.
Ref.# Part# Description Qty. Ref# Part# Description Qty.
300 2806003 Operator Presence Lever, LH 1 325 2806001 Gear Shift Lever 1
301 B5782-845 Hex Hd. Bolt M8 X 45mm -4 27 B6170-8 Nut M8mm 2
302 | B955-8 Wave Washer 8mm ' 4 326 - 3306002 Handle Grip. 2
303 | 2806047 | Neutral Latch; Li 1 | | 144 2806061 Wave Washer 2
17 | B6182-8 Nylon Insert Lock nut 8mm 8 327 | 2806055 Shoulder Bolt 2
305 | 2806002 Spring 1 1328 2806015 Blade Drive Lever, 1
306 | 33-019 Switch 2 329 | 2806013 Blade Control Rod 1
307 | 2806056 Switch Bracket 1 330 2800002 Blade Engage Control Rod 1
73 B6182-6 Nylon Insert Locknut M6mm 12 331 B8783-820 Hex Hd. Bolt M8 X 20mm 2
130 | B97.1-6 Flat Washer 6mm 12 332 | 3306082 - Rubber Pad(with glue) 2
308 3306030 Knob 1 333 33-015 Blade Switch 1
309 | B5787-616 Hex Flange Bolt M6 X 16mm 10 334 2806057 Blade Switch Bracket 1
310 | 2806005 Throttle Control Assembly 1 Slotted Pan Hd. Screw M5X
: ) . 335 B67-510 : 2
161 | XZ56-1-17 | Hair Pin 4 . 10 mm _
16 B97.1-8.. | Flat Washer 8mm ' . 4‘ 336 2806011 Steeping Lever Grip 2
311 | 2806048 . | Neutral Latch, RH 1 |1 337 | 2806006 Steering Lever 2
312 | 2806010 Nylon Bushing 2 338 B5782-855 Hex Hd. Bolt M8*55mm 3
} 313 | 2806007 Operator Presence Lever, RH 1 339 3306005 Handle Grip 2
314 | B5783-830 Hex Hd. Bolt M8 X30mm 1 340 3307021 Gas Cap 1
315 2806058 Switch Bracket 1 341 3307022 Fuel Tank 1
316 | 2806009 Control Rod 2 342 | 3307023 Fuel Tank Bushing 1
317 | 3306017 Fuel Tank Mounting Strap 2 343 | 3307024 Fuel Line Shut-off 1
318 | 3306081 Rubber Strap(with glue) 2 344 3307025 Hose Clamp 1
©TT===1 319 | 2800019 Swivel Joint 4 345 3307026 Fuel Line 1
161 X8Z56-1-17 | Bolt 6 346 8080 Label, Neutral Latch Instructioﬁ 1
320 | B5787-640 | Hex Flange Bolt M6 X 40mm 2 347 8022 Decal, Warning 1
321 | 2806014 Handlebar Assembly 1 348 8049 Decal, Logo 1
322 | B4141.11-825 | Black Knob 1 349 8081 Label, Neutral Latch Instruction 1
323 3306015 Trunnion 1 350 B5787-630 Hex Flange Bolt M6 X 30mm 2
324 | 2806012 Shift Control Rod 1
142 | 3303023 Nylon Bushing 2

11



‘Drive Wheel Assembly WE@RLD.

Ref# Part# Description Qty.
17 B6182-8 Nylon Insert Locknut M8mm 9
280 | 2805003 . Brake Drum 1
281 2805002 Wheel Drive Pulley 1
266 | 99502H Bearing 99502H 3
; 282 | 2805005 Wheel Hub Weldment 1
/ 283 | 2805001 Tire & Rim Assembly 1
23 | B5783-81: | Hex Hd. Bolt M8*16mm 5
2‘84 2805008 Rim 1
285 | 2805009" Inner Tube 1
286 2805010 Tyre 13 f' *4" 1
287 | 2805011 Rim i
16 B97.1-8 Flat Washer 8mm 5
28 1. B93-8 Split Lock Washer 8mm 5
27 | B6170-8 NutM8mm 5

12




<
s

W
Niger

RLD.

Wiring Harness

GROUND
TO ENGINE © /M
Ref# Part# Description Qty.
360 2808010 Wiring Harness 1

13



Y

@R D, ®
WERLD:
g ®

Worldlawn Power Equipment, Inc.
422 Turnbull Canyqn RQbad,Ci‘ty'o‘f Indlistry CA 91744
Phone: (626) 934-8552 Fax: (626) 934-8162

E-mail: worldlawn mower@adelphia.net



	cover
	table of contents
	1
	2
	3
	4
	5
	6
	7
	8
	9
	10
	11
	12
	13
	back cover

